Direct filtration of Cryptosporidium surrogates in drinking water

treatment — a multiscale approach

Lu Liu

A thesis submitted in partial fulfillment of the requirements for the degree of
Master of Science
in

Environmental Engineering

Department of Civil and Environmental Engineering

University of Alberta

© Lu Liu, 2018



Abstract

Cryptosporidium, a waterborne protozoan pathogen that can cause gastrointestinal illness,
is often found in surface waters that are used to supply drinking water. Filtration is a major
barrier against Cryptosporidium in drinking water treatment processes. However,
interactions between oocysts and filter media are still unclear and no satisfactory surrogates
[...]
2.4.3.2 Coagulation pH

Krasner and Amy (1995) proposed enhanced coagulation by modifying the conventional
treatment through reducing the pH to levels of 5-6 during the coagulation process and/or
use higher doses of coagulants to achieve lower pH, which also shown to control the
formation of disinfection by-products (DBP) precursors. States et al. (2002) investigated
the influence of decreased coagulation pH levels on the removal of oocysts, reduction of
total organic carbon (TOC), reduction of turbidity and particle count in the filter effluent.
A series of pilot experiments using three different coagulants, including alum, ferric
chloride, and polyaluminium chloride, were conducted at various pH levels. The results
shown that lowing coagulation pH does not interfere with removal of Cryptosporidium, but

TOC reduction is significantly enhanced.

42



2.4.3.3 Coagulant aid or Filter aid

Coagulant aid is used to reduce the dose of coagulant. Due to the lag time of floc formation
after coagulant addition, coagulant aid such as cationic polyelectrolytes are added to
contribute to the formation of polymer-particle flocs that are larger and stronger than those
obtained with conventional chemical pretreatment (coagulant addition alone) (Zhu et al.,
1996). Patania (1995) demonstrated that without chemical pretreatment, either coagulant
addition alone or coagulant with cationic polyelectrolyte as coagulant aid, a rapid deep bed

cannot provide effective barrier to removal microorganisms investigated.

Filter aid polymer (FP) is a polymer added to the flow just before the filter and functions
by attaching to filter grains, which facilitate the filter performance by the formed polymer-
particle flocs that are larger and stronger than those achieved with chemical pretreatment
alone (Zhu, et al., 1996 and Zhou, 2016). The polymer molecules then worked together
with filter grains acting as collector for destabilized colloid particles (Hendricks, 2006). FP
can improve the quality of filter effluents, resist early breakthrough, and reduce the
magnitude and duration of ripening (Zhu et al., 1996). Same as using coagulants, the
headloss is associated with the addition of FP. Yao et al. (1971) stated that the filter aid
induced particle bridging for particles that originally smaller than 1 pm and thus promoted
their removal efficiency but the larger particles were not affected. The investigations on
the type and dose of filter aid polymers to improve the removal efficiency of oocyst-sized

particles or microorganisms are still needed.
2.4.4 Filter operation

Typically, a filter run follows a characteristic pattern with three distinctive segments,

ripening, effective filtration and breakthrough, seen in Figure 2-7.

43



A Ripening Effective filtration Breakthrough

al B il al

Backwash

Turbidity

v

Time

Figure 2-7. Operation of a rapid filter-effluent turbidity versus time (adapted from
Crittenden et al., 2005).

2.4.4.1 Ripening

The first segment is the maturation of the filter, called ripening, with the filter effluent
turbidity rises to a peak and then falls. In this process, the filter media are considered
conditioning with coming particles collected within the clean media. The particles
captured during ripening improve the overall efficiency of the filter by providing a better
collector surface than uncoated media grains (Crittenden et al., 2005). It has been observed
that ripening depends on particle size, with intermediate sized particles (3-7 pm) ripening

early and the smaller particles ripened for the longest duration (Moran et al., 1993).

The protozoan passage through granular media filters during ripening were reported in a
variety of findings. Logsdon et al. (1981) observed a higher Giardia cysts passage during
ripening than during stable operation even at low effluent turbidities. Huck et al. (2002)
observed minimal or moderate deterioration (< 0.5 logl0 Unit) of Cryptosporidium
removal during filter ripening under the conditions of experiments in two pilot-scale plants
relative to stable optimized filtration. Their observations are consistent with other findings
from literature (LeChevallier & Norton, 1995; Patania, 1995;. Huck, 2001). To ensure the
removal of oocysts in drinking water treatment process, the understanding of ripening in

filtration is essential; however, it is still not completely understood and the initial particle

44



breakthrough into the filtered water is not always well managed at water treatment plants

(WTPs) (Amburgey et al, 2005).

2.4.2.2 Breakthrough

After ripening, effluent turbidity can be maintained at a steady-state value below 0.1 NTU,
which is an indicator of good filter performance (LeChevallier & Norton, 1992; Nieminski
& Ongerth, 1995). When the effluent turbidity exceeds 0.1 NTU, it will cause the
substantial deterioration in oocyst removal from pilot plant investigation (Zhou, 2017).
Logsdon et al. (1981) observed the Giardia cyst passage during early breakthrough
conditions when the filter effluent turbidity was just above 0.2 NTU. When the filter
effluent turbidity changed from 0.1 to 0.2 NTU, Patania et al. (1995) observed Giardia
passage through filters. Filter effluent turbidity is a readily measured parameter for water
utilities, and it is mandatory from regulations and guidelines to ensure health-based
pathogen removals. The Guideline for Canadian Drinking Water Quality (2017) requires
the single filter effluent turbidity be less than or equal to 0.3 NTU in 95% of measurements
and never exceed 1.0 NTU.

However, the use of turbidity as an indicator for protozoa breakthrough during filtration is
still a controversy. Low filter effluent turbidity cannot confirm the presence or absence of
oocysts nor the magnitude of oocyst removal (Zhou, 2016). No precise relationship
between turbidity reduction and that of oocysts has been observed (Health Canada, 2017)
even three correlations were reported from the past with correlation coefficient ranging
from 0.17 to 0.73 (LeChevallier & Norton, 1992; Nieminski & Ongerth, 1995). Huck et al.
(2002a) examined removal from two pilot plants with similar filter effluent turbidity, 2-log
removal difference were observed. Also, increase in turbidity under the non-optimized
conditions were less directly related to deterioration in oocyst removal. Therefore,
traditional filter performance measures (filter effluent turbidity) are not quantitative
indicators of oocyst removal capability (Huck et al., 2002), although this parameter is
stringently regulated and the attainment of specific values allows a utility to claim
Cryptosporidium removal credits by maintaining turbidity below the set amount (USEPA,
2006; Health Canada, 2017; Zhou, 2016).

45



2.4.4.3 Backwash

During breakthrough, the filter contains so many particles that it can no longer retain
particles and thus the effluent turbidity increases (Crittenden et al., 2005). Once the filter
reached breakthrough, or towards to the end of a filter run, backwash by filtered water
flowing upward through the filter bed is required to prevent high-turbidity water from
entering the distribution system. The stronger attachment of particle with filter media
during the optimization of chemical pretreatment process may make it more difficult to
remove particle during subsequent filter backwashing (Emelko et al., 2005). Initial
degradation of effluent quality and the potential of pathogen release may be associated with
the ineffective media cleaning from backwashing (Amirtharajah & Wetstein, 1980). The
flow rate of backwash must be great enough to flush out retained particles but not too high
to flush out the media from the filter box (Crittenden et al., 2005). A certain level of bed
expansion is required and Kawamura (2000) suggested target expansion rate for anthracite
and sand, which is about 25% and 37%, respectively. Ensuring the removal of pathogenic
particles thoroughly during the backwashing prevents release of them during ripening or
later effective filtration operation (Huck, 2001). The optimal and most common practiced
backwashing strategy involves the simultaneous application of air scour with sub
fluidization water wash, which proved to reduce the number of oocysts sized particles in

filter effluents during ripening (Colton, Hillis, & Fitzpatrick, 1996).

2.5 Pilot- and full-plant studies of Cryptosporidium removal from water

To better understand filtration efficiency for Cryptosporidium removal, a number of pilot-
and full-scale filtration experiments have been conducted. They have been summarized in
Table 2-2. Results from published pilot- and full-scale studies illustrate a wide variation in
reported oocyst or its surrogate removal, from 0.5 log to 6.0 log by granular media filters
only. A review by Emelko et al. (2005) compared many reported log removals and
suggested that 3 log Cryptosporidium removal can be typically obtained from filtration
after optimization of chemical pretreatment. USEPA (2006) assigned a 3-log removal
credit of Cryptosporidium for conventional filtration processes and a 2.5-log removal credit
for direct filtration processes. Health Canada (2017) adopted similar log removal credits

for granular media filtration processes after a review of many published studies and its own

46



review. Hijnen and Medema (2010) proposed microorganism elimination credits (MECs)
of 2.6 to 3.0 log for rapid granular filters preceded with coagulation and flocculation. They
also speculated that the variability in reported log removal may be attributed from the
microorganism type, raw water characteristics, temperature, process set-up and operations.
In the study of Huck et al. (2002), analytical reliabilities, sample volume processed,
detection limits, and microorganism concentration in filter influent also contribute to the

log removal variations in published results.

47



Table 2-2. Summary of drinking water treatment processes using Cryptosporidium surrogates.

References | Type of Filter bed Loading | Log Surrogates used | Observations of relevance to
treatment Media rate removal present discussion
porosity
Amburgey et | Direct filtration Anthracite 568 ML/d | 1.7-2.2 | Carboxylated The removal of carboxylated
al., 2001 with coagulation | and GAC (48 mm polystyrene beads | beads (2.0 log) was consistently
(Pilot-scale) (Pilot Diameter) (4.5 um); greater than that of heat-
biofilter); Heat-inactivated inactivated oocysts (1.5 log).
Anthracite oocysts
(Preozonation
and batch
coagulation)
Dugan ef al. | Conventional Sand or S5orl0 >4.0 log | Turbidity, aerobic | Turbidity has no correlation to
2001 (full-scale) Dual media m/h endospores, oocyst removal.
particle counting Aerobic endospores can be a
conservative surrogate for
Cryptosporidium due to 1-2.5 log
less removal observed.
Emelko et Conventional Anthracite 9.72m/h | 3.9-5.0 | Carboxylated Oocysts and microspheres
al., 2001 (pilot plant) and sand microspheres removals were comparable
despite varied influent
concentrations.
Huck et al., Conventional Anthracite 9.72m/h | 4.7-5.8 | No surrogates. Oocysts removal were 0.5-1.0 log
2001 and (pilot plant) and sand log for Oocysts dosed. lower during ripening than during
2002 High alum dose high; stable operation.
Low alum dose 2.0-5.0 Effluent quality deteriorated
log for during end of run and early
low. breakthrough even at turbidity

<0.3 NTU.

48




Harrington et | Conventional Dual media 2.0log | Turbidity, UV2s4,
al., 2003) (pilot-scale) Tri-media waterborne
pathogens, i.c.
aerobic bacteria,
virus
Kim & Coagulation and | Sand Polymethyl-meta- | Good correlation with similar
Zydney, filtration acryl spheres, sized particles.
2004 polystyrene
spheres
Emelko, Conventional Dual media 0.5 to Fluorescence
2003 (pilot-scale) Tri-media 5.0log | polystyrene
microspheres;
Formalin-
inactivated oocysts
Hijnen et al., | Slow sand filters | Sand 5.0-6.0 | C. perfringens C. perfringens was not suitable
2004 (pilot-scale) log surrogates.
Amburgey et | Conventional Anthracite 568 ML/d Microspheres Microspheres are a good
al., 2005 (pilot-scale) surrogate for oocysts.
Hijnen et al., | Rapid sand Sand 4.71og | C. perfringens C. perfringens was not suitable
2007 filtration- surrogates.
ozonation-GAC
filtration (full-
scale)

49




Lu & High rate sand Sand 31-34 2.0log | 4.5um polystyrene | Coagulant addition was effective
Amburgey, filtration with m/h microspheres at increasing the removal of
2016 coagulation oocysts from full-scale swimming
(full-scale) pools in both single dosing and
continuously dosing scenarios.
Luetal., Rapid sand Perlite-sand 3.6 m/h 2.7log | Fluoresbrite® Sand filters are relatively
2017 filtration filtration and Carboxylate YG ineffective for oocyst and
(full-scale) diatomaceous polystyrene microspheres removal for
earth (DE) microspheres swimming pools.
precoat (4.5um) Either a DE precoat filter or a
filtration perlite-sand filter can improve the

efficiency of removal of
microspheres and oocysts from
swimming pools over a standard
sand filter.

50




2.6 Implications from literature findings

The main conclusions from the above literature review are listed as following:

Filtration mechanisms

There are several filtration mechanisms applicable to filtration using granular
media, including transport, attachment, and detachment

Interception and sedimentation are the predominant mechanisms for the removal of
Cryptosporidium and other pathogens which similar in size without the addition of
coagulant. When the travelling particles are within 100 nm of the filtration media,
the surface forces become leading forces to capture the fine particles.

The capture of the fine particles by filter media can be also driven by a balance
between attractive hydrophobic forces or other short-range specific attractive forces
and electrostatic repulsion between the similarly charged media grains (negatively
charged) and particles (negatively charged).

For the similarly charged grain media and particles, their interaction can be
attractive due to the electrostatic interaction.

Other attractive forces can be hydrophobic forces, hydrogen bonding and polymer

bridging.

Filtration processes

The criteria to select representative Cryptosporidium surrogates in filtration
processes, includes their similarities in size, shape, surface properties (surface
charge and hydrobiotite), ease to detect, cost-effective, and not-posing hazard to
the public.

The study of modification of microspheres to represent the biomolecule on the
surface of oocyst was limited.

The chemical pretreatment play an important role in the removal of particle in
granular media filtration. The operational factor in direct filtration mode was not

fully studies for the removal of Cryptosporidium.

51



2.7 Research need

The information gained from this review can provide a basis for water treatment design
and operation. Several types of surrogates for the removal of viable oocyst by drinking
water treatment processes have been evaluated. These include turbidity, particle counts,
spores, yeasts, inactivated oocysts (heat treatment or formalin treatment), microspheres,
and glycoprotein modified microspheres. Among these potential surrogates, some (yeast,
spores, microspheres) have very different surfaces properties and others (turbidity, particle
counts) are indicative of treatment efficiency but not oocyst removal. The modification on
the microspheres need to be further evaluated to select the most representative surrogates

of Cryptosporidium.

The solution chemistry play an important role in the interaction between oocysts and filter
media. lonic strength, pH, and DOC concentration of aqueous solution were main factors
that had been evaluated by many researchers. The interactions of modified microspheres
have not been assessed previously by using copolymers-modified microspheres. Single-
collector contact efficiency and DLVO interaction energy could potentially provide the

explanation of transport and retention of surrogates in the porous media.